
Bolt (2.5x8mm) x 51

Servo Horn Screw x 3

Nut (2.5mm) x 51

Nut (2mm) x 10

Bolt (2x10mm) x 10

Size Guide

Size Guide

Size Guide

Size Guide

Size Guide

Power Cable x 1

Battery x 1

Leg Twist Servo x 2

Hip/Knee Servo x 4

Arm/Eye Servo x 3

Servo Horn x 3

Rick (Marty’s Brain) x 1

Charging Cable x 1

Bump Switches x 1

ON/OFF Cable x 1

Parts List
•	1A - Servo Holder x 8
•	1B - Servo Mount x 4 
•	2 - Twist Shaft x 2
•	3A - Leg Link x 12
•	3B - Servo Leg Link x 4
•	4 - Cross Brace x 8
•	5 - Foot x 2
•	6 - Head Base x 1
•	7 - Head Face x 1
•	8 - Side Panel x 2
•	9A - Left Eye x 1
•	9B - Right Eye x 1
•	10 - Arm Gear x 2
•	11 - Arm x 2
•	12 - Hand x 2 
•	14 - Arm Servo Gear x 2
•	Eye Cup Washer x 1

•	Foot Spring x 2
•	Power Cable x 1
•	On/Off Switch x 1 
•	Battery x 1
•	Leg Twist Servo x 2
•	Hip/Knee Servo x 4
•	Arm/Eye Servo x 3
•	Servo Horn x 3
•	Bolt (2.5x8mm) x 51
•	Bolt (2x10mm) x 10
•	Servo Horn Screw x 3
•	Nut (2.5mm) x 51
•	Nut (2mm) x 10
•	Rick x 1
•	Charging Cable x 1
•	Bump Switch x 1
•	Sticker Pack x 1

7 - Head Face x 1

6 - Head Base x 1

Eye Cup Washer x 1

9B - Right Eye x 1

9A - Left Eye x 1

2 -Twist Shaft x 2

3A - Leg Link x 12

3B - Servo Leg Link x 4

4 - Cross Brace x 8

1B - Servo Mount x 4

5 - Foot x 2

Foot Spring x 2

8 - Side Panel x 2

1A - Servo Holder x 8

10 - Arm Gear x 2

14 - Arm Servo Gear x 2

11 - Arm x 2

12 - Hand x 2

Electronic Components Nuts, Bolts & Screws

Body Parts


